A ..

 OPERATOR'S MANUAL
PARTS MANUAL

44" TWO STAGE SNOWBLOWER
MODEL 944-61910

AND 900112



SNOWBLOWER HEAD (44" MODEL)




oy

b

REF

OO W

10
1"
12
13
14
15
16
11
18
19
20
21
22
23
24
25
26
21
28
29
30
31
32
33
34

SNOWBLOWER HEAD (44" MODEL)

DESCRIPTION

Bolt 3/8 X 4" .

Flange nut 3/8"
Fan assembly
Key 8mm X Tmm X 35mm ..
Bolt MB X 1.25 X 25mm
Lock washer 5/16"

Flat washer 3/8" dia. hole
Auger
Flange bearing
Flange bolt 5/16 X 3/4" . ........... 5
Flange nut 5/16"
Set screw 5/16 X 5/16"
Key 8mm X Tmm X 25mm
Driven shaft
Auger shear bolt (5mm X 0.8 X 45mm) with nylon nut
Bearing and flangets ass'y
Self taping screw
Chain roller no 40X 92 links with connecting link
Connecting link no 40
Chain guard
Carriage bolt 5/16 X 3/4"
Chain guard
Idler arm
Idler sprocket
Bolt 3/8 X 1 1/4"
Cutting edge
Lock nut 5/16"
Skid shoe

Reinforcing angle
Wing nut 5/16".

Bellvill washer 3/8" dia.
Shear sleeve

* 0/, : Obtain locally

19

.......................................
.....................................
.................................
................................
..................................
------------------------
............................
.............................
........................
.......................................
................................
............
...............................
...........................
..........................
....................
.....
........................
..............................
--------
............................
..................................
.........................
..................................
.....................................
.................................
...............................
----------------------------------
................................
....................................
................................
------------------------------
-------------------------------
--------------------------

..................................

QTY

PART NO.

102099
102091
o/L
o/L
102001
102035
0/L
0/L
o/L
102100
102031
o/L
o/L
o/L
102030
102096
102038
102039
o/L
102022
102040
102010
0/L
102041
102042
102027
o/L
102101
o/L
102015
102143
102133
0/L
102144
102097



SNOW BLOWER REDUCTION BOX

REF DESCRIPTION

1 Reduction box ....... B R R R A
2 Driveshaft . .....ciieiemeiuecnsassnnaccasssssaesass
3 Bearingand flangets ass'y . . . . . i i i et it i it e e e
4 Sprocket H40B12 . . ... ...ttt eenn
5 Set screw allen 1/4 X 1/4" . . . it it i ittt et
6 Sprocket 40R34 . . . ... ...l i it e i
7 Roller chain 40 X 421 with connecting links .............
8 )5 1=T-0 0 117 AP R R
9 Shear plate ccviiiusissssvasv s s nsnaws mummmnnsnss
10 Impeller shear bolt with nylon nut 5mm X .8mm X 20mm .. ...
1M Key 1/4 X 1/4 X A" Lo it i s i
12 Flange nut 5/16" . . . ... ittt emeonencnns
13 Carriage bolt 5/16 X 3/4" . . . . ittt ittt
14 Flat washer 3/8"dia. . .. -« it ittt nneci e csaean e
15 Set screw 5/16 X 5/16" . . . it i e e

O/L = Obtain locally

20

QTY

NBE OO alNalha

PART NO.

102147
102148
102123
102093
0/L
102092
102023
102095
102142
102146
102017
0/L
O/L
o/L
0/L

s



M

REF

OO0 b Wk =

ROTATION SYSTEM & CHUTE
DESCRIPTION

Chute and deflector
Knob 5/16"
Nylon flat washer 11/32" dia. hole
Nylon flat washer 7/16" dia. hole

Carriage bolt 5/16 X 1"
Hand guard
Flat washer 5/16" dia. hole
Flange nut 1/4"
Retaining plate
Bolt 1/4 X 1/2"

Bolt 1/4 X 3/4"

Worm support
Rotation ring
Plastic bushing 1 5/16"
Rotation worm (cw)
Plastic bushing 1 11/16"
Handle
Handle grip
Handle hook
Hair pin 2.5mm

Handle support
Plastic grommet
Bolt 3/8 X 1"
Flange nut 3/8"

* 0/L = Obtain locally

21

...............................
-------------------------------------

....................
---------------------
............................
.....................................
.........................
..................................
---------------------------------
.................................
..................................

...................................
....................................
............................
...............................
...........................
........................................
....................................

...................................
..................................
..................................
..................................
....................................

..................................

QTY PART NO.

102058
102020
102009
102011
0/L
102012
o/L
0 o/L
102007
o/L
o/L
102014
102016
102060
102005
102059
102184
102062
102006
102013
102183
102063
o/L
o/L

% T (N TN G NN W QT T W W G W W N = T e L P G B B G ) N



PUSH FRAME

REF DESCRIPTION QTY PART NO.

1 Pivot support ..... T I I T 1 102049 Y,
2 Attaching flatbar ................. c BN E e ¢ %% G gew e 2 102167 ;
3 Hex bolt 7/16 X 1 1/4" . .. it it i i e e e ettt saeaneanns 8 o/L

4 Lock washer T/16" . . . i v v i i i i e s cesacaanennenansscs 8 o/L

5 Hex nUt 7/16" . i i it it it it s s seeneccessnannnnnanns 8 o/L

6 Flat washer 1/2" dia. hole .. ...ttt ietecnenenss 2 0/L

i Front support bracket L.H. . . ...ttt neeacanns 1 102168

8 Front support bracket R.H. . ... ... ...t ennenn- 1 102169

9 PLVOE DI « & s 5 8 v 0 3 ¢ v coe oo oo s e e i s i s e e imre 1 102053

10 Ciotter DIl B/32 GHa: X M v s voems v e e s e e s 1 0/L

11 Hair pin dmm dia. X 80mm . . ...ttt it innnnenennnnn- 1 102054

12 Flange DUt 3/8Y ¢ ¢ ¢ ¢ ¢ o oo ouiee e m s v wiira i i s s 4 o/L

13 Carriage:bolt 378 X 1 ¢ & o ¢ ¢ o e e e e G 4 o/L

14 SPACEY p s 55 5 55555 55 €7 F neldie i on e e s e e s e e 2 102156

*0/L = Obtain locally

22



PTO DROP BOX

REF DESCRIPTION QTY PART NO
1 DYOP DOX & ittt e e e e ettt 1 102149
2 Bearingand flangets ass'y . . . o .t i ittt i e e e e e e e 2 102123
3 Carriage bolt 5/16 X 3/4" . . .. i it ittt et e e et e 4 o/L
4 Flanigenut 516" . v s isssavsnsscvsessvossosoovassss 5 o/L
5 Bhatt PO s s 5 6 5 0 8 BN S5 RS B RS B bt msmme B osde 1 102150
b PUllBY . .ttt et e e ettt 1 102130
7 Key 1/4 X 1/4 X 1M1g. . . i e it it et et it eeennsnses 1 102017
8 TAIEFQEM onmiore 5 & 2o % 5t m et @ % i % 6 5 % % ¥ % v 88§28 95% 66554 ¥a 1 102151
9 Hex bolt 3/B X 134" ... uivannassarsssssinssss 1 O/L
10 TAleY PUNIEY voirvn n wiien %4 5 Sk S S E E 8 SRR E v S G oS e 5o 1 102057
11 Flange nuE 3/8" coummmns s s s dns oo s eb s Sniasanis 4 0/L
12 TeNsSIonSPriNg s e s st 55555855 55 F i 05 smnmanmenss 1 102152
13 o ) L e S 1 102153
14 PTO guard ...ttt it it ettt et et et et e et eae e 1 102154
15 Bolt 3/8 X 1 1/4" e e e e e e e e e 1 0/L
16 Flange washer . . .. ... ittt it e e e e 1 102081
11 BYACGKEE o s s s e % % 6 % N X % SR R B A W R & & 1 102155
18 Flatige bolt 5/16 X 3/4" cewwammmrenion wa s 8 58 5% 8§58 6% 5% = 1 o/L
19 NS TA16Y s e s SR R B S AR5 8 R 8 9§ 5 2 o/L
20 LOCK TIABY wvmpvmmmnmmme s seasises ¥ G s 2 % S 5 8 8 6 5 ¥ ¥ 5 5 % & 2 o/L
21 BOLE TAIGRT 174" e s s % 4 %9 % & % € 4 54 & & 2 o/L
22 Flafiga Bolt 3/8 0 374" o simesmn & o smm e 4 % & & % % @ 2 o/L

*0/L = Obtain locally.

23



REF

Ve Mo+ BENE f= ) I &) I O B8 o8 R

NN o= a2 a2 =2
@Amw_noxoooqmm.hwm_no

SUBFRAME

DESCRIPTION

Hitch plate
Channel
Hex bolt 5/8 x 4"
Tube spacer
Lock washer 5/8"
Hex nut 5/8"
Hex bolt 7/16 X 1 1/4"
Lock washer 7/16"
Hex nut 7/16"
Subframe flatbar
Lift bracket
Hex bolt 3/8 X 1"
Flange nut 3/8"

Support plate
Hex bolt 7/16 X 1 1/2"
Flat washer 1/2" dia. hole
Flat washer 11/16" dia. hole

NMut 5/8"
Push arm
Pin 1/2 X 1 1/8"

Cotter pin 5/32 X 1"
Flatwasher 9/16"

..................................
....................................
..............................
.................................
.............................
.................................
..........................
.............................
................................
..............................
.................................
..............................
...............................
................................
..........................
.......................
......................
Adjustment rod . ... ... .t i i
....................................
...................................

...............................

Hair pin 4mm . . . . . ittt e i i e i e
Pin 12 X 29716 s usuc ot vuvevsdssessss s o aamimense

..............................

QTY PART NO.

102064
102171
o/L
102066
o/L
0/L
o/L
o/L
o/L
102170
102186
0/L
o/L
102070
0/L
o/L
o/L
102073
0/L
102187
102188
102054
102189



DRIVELINE

REF DESCRIPTION QTY PART NO
\ DEIVEINSABNOITIIY wovmmprar Fees 52 2 5 4 5 £ & SACPEEads 1 102094
1 Driveline male portion assembly .. ........ ... 0. ... 1 102157
2 Quick disconnect yoke . ... . ittt ittt e e e 1 102158
3 Spring lock yoke repair kit . ... .. ..ottt it e 1 102159
4 Bearing retainer ... ...... ...ttt e e 2 102160
5 Nylon bearing .. .. ... ... . . ..ttt st e 2 102161
6 Outer shield .. ... ... ... ittt e e e eeenns 1 102162
7 Driveline female portion assembly .................... 1 102166
8 15930 1) @45 1 HI-1[d PEEEEIEIR————————— e P Y R 1 102163
9 ¥oloe 100" 8 vuvwvassrses s s it s s 8 s S E UV E S 5 ¥ b 8 1 102164
10 URIVeESal JeIE W covnass s 9955655 G n b m b m e mms n o n 1 102165
1" Bolt 1/4 X 2 1/4" . . e e e e e e e e e e 1 0/L
12 Key 1/4 X 1/4 X 1 ot e e e e e e e e e e e 1 102017
13 Setscrew 3/BX 3/8" allen .......iiiiiimteeneenneean 1 o/L
14 Rzl IlT eerensume e R % X K K R W R UK K E R R R 1 O/L
ls PECA L ! Joz2113

25



